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Main measuring instruments used in this test

Refer to Attachment 1
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Location and environmental condition for the test

Hh No. 716 Yishan Road
/E&E (21-24) <, @E d (52-62)  o4RH:; %E: /
Ambient temperature Relative humidity Others
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Results of test and additional explanation

The testing results are in compliance with FCC part 22: 2009, FCC part 24: 2009 (see the
continued pages)

(Test date: 2010.09.08-2010.10.10)

(Date of report: 2010.10.11)

AR5 1R A BY £ SRA AR B9 R B 3

The data are valid only for the sample(s).
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1. Test Summary

FCC Rule Description of Test Result

§ 2.1046
§22.913 Peak Output Power Pass
8§ 24.232

§22.913

§24.232 Carrier Radiated Power Pass

§2.1049
§ 22.917 Occupied Bandwidth Pass
§ 24.238(b)

§2.1051
§ 22.917 Band Edge Pass
§ 24.238(b)

§2.1051
8§ 22.917 Spurious Conducted Emission Pass
§ 24.238(b)

§2.1053
§22.917 Spurious Radiated Emission Pass
§ 24.238(b)

§2.1046
§ 22.355 Frequency Deviation Pass
§24.235

Rt it 2 0L % 53 3t 88 Il
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Results of test and additional explanation (continued page)

2. General Information

2.1 EUT Description

Product Name GPS Locator
Trade Name Queclink

Model No. GL200

Type of modulation |GMSK

Antenna type Soldered on PCB

824.2MHz~848.8MHz(GSM 850)
1850.2MHz ~ 1909.8MHz(PCS 1900)
869.2MHz~893.8MHz(GSM 850)
1930.2MHz ~ 1989.8MHz(PCS 1900)
Channel bandwidth |200kHz

FCC ID YQD-GL200

Tx Frequency

Rx Frequency

2.2 Operational Description

SIMT EMC has verified the construction and function in typical operation. All the test modes were
carried out with the EUT in normal operation, which was shown in this test report and defined as:

GSM 850 + GPRS
PCS 1900 + GPRS

Test Mode

2.3 Configuration of Tested System

Rt it 2 0L % 60 Jt 88 Il
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(1) Configuration of Radiated measurement

gmm Anmnna EUT
L 1
®
Base station
(2) Configuration of Conducted measurement
EUT Base Station

2.4 General Information of Test Site
Site Name: SIMT EMC Lab.
Site Address: 716 Yi Shan Road. Shanghai. China

Tel: 8621-6470-1390 / Fax: 8621-6451-4252
E-Mail: EMC@SIMT.com.cn

3. Peak Output Power Test

Rt it 2 0L % 73 3k 88 Il
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Results of test and additional explanation (continued page)

3.1 Test setup

)
L

Fower Divider

EUT
Spectrum Analyzer O——
Base Station
3.2 Limits

No specific requirement.
3.3 Test procedure

After a radio link has been established between EUT and Base station, the output power of the
cell signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. Then the test data can be read at the tester screen. The loss between RF
output port of the EUT and the input port of the tester will be taken into consideration.

The measurement will be conducted at three channels Bottom, middle and top channels.

3.4 Test results

I 2 5L % 8u 3t 88 Il
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Test mode: GSM 850 + GPRS Power source: DC: 3.7V
Test Frequency Cable Loss Test Level | Carrier Power Test results
(MHz) (dB) (dBm) (dBm)
824.2 (channel 128) 16.40 15.04 31.44 Pass
836.4 (channel 189) 16.40 15.18 31.58 Pass
848.8 (channel 251) 16.40 15.25 31.65 Pass
824.2MHz (channel 128)
*REBW 1 MH:=
"VBW 1 MHZ
af 4 clfm -1 40 dn SWT 15 m=
=40 | |
' [ A
L K L 90 : .-""_L"\-.
CLRWR | / i - \
! ' /
[F i
Cante Bz4q MHz 1 MHEz/ Span 10 MH=
Dat 25.8EP. 2010 06:32:3¢

836.4MHz (channel 189)

i i 2 508

Continued page of test report
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Ratf 47 dBm
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*REBW 1 MHZz
"VBW 1 MH:z

SWT 15 ms

1 PK*
cruwe |

- 40
Conter A36.4 MH:z MHz Span 10 MH=z
Date: 25.8EP.2010 06:29:52
848.8MHz (channel 251)
I 2 5L % 10 i 3t 88 It
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@ *REW 1 MHz
"VBW 1 MHz
SWT 15 m=

Ratf 47 dBm *Att 40 dB

=40

crmem [T 1 / ] \

A N

Span 10 MH:

center A48.8 MH:

Date: 25.8EP.2010 06:29:03
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Test mode: PCS 1900 + GPRS Power source: DC: 3.7V
Test Frequency Cable Loss Test Level | Carrier Power Test results
(MHz) (dB) (dBm) (dBm)
1850.2 (channel 512) 16.60 8.85 25.45 Pass
1880.0 (channel 661) 16.60 8.79 25.39 Pass
1909.8 (channel 810) 16.70 9.00 25.70 Pass
1850.2MHz (channel 512)
*REBW 1 MHZ
"VBW 1 MHz
FRef 4¢ dBm *Att 40 dB SWTI 15 ms

1 PE "L 55

CLRWR

-l AT

cCanter 1.8502 GH:z 1 MHzZ/S

1880.0MHz (channel 661)

Span 10 MH:

i i 2 508
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*REBW 1 MHZz
"VBW 1 MH:z

Ratf 4% dBm *Att 40 dB SWT 15 ms
b= 40
1 Pr*Lag
CLRWR -
E.ﬂ: .20 -5 1 '
‘m TT™r
10
=0
L a // ‘ I \_\ 0
-
f=~50
Center 1.898 GH=z 1 vEz/S Span 10 MH:

Date: 25.8EP.2010 05:22:36

1909.8MHz (channel 810)

i i 2 508
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@ *REW 1 MHz
"VBW 1 MHz

Ratf 47 dBm *Att 40 dB SWT 15 ms

Ex
1 pE 0]

= L
CLRWR -

=10

e = 50

Center 1.9098 GH= Span 10 MH=z

Date: 25.8EP.2010 05:28:19
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3.5 Test Instrumentation (Test date: 2010.09.25)

Name/Model Number Due date

Universal Radi(éﬁ%mzrggnication Tester 7$-026-01 | 2011.06.22
SloectrFuSnfJ A2r(15<'sllyzer %%-001-33 | 2011.06.24

Povi/ig g;gtter 7%-030-11 | 2011.07.21

3.6 Test Photograph

AR o S 7T L % 15 50 3t 88 W
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4. Carrier Radiated Power Test

4.1 Test setup

Step 1

S = ettt Ch e sitor
Arb=rivs
X :
L ‘---..H%
E "% L‘iIEEiVil_Ig A rlenime
E % — e,
Step 2
4.2 Limits
GSM 850 E.R.P<38.5dBm
PCS 1900 E.l.R.P<33.0dBm

4.3 Test procedure

Step 1:

EUT was placed on a 1.5 meters high non-conductive table in a fully anechoic chamber. A
receiving antenna was placed on the antenna mast 3 meters from the EUT. The height of
receiving antenna is 1.5m. A radio link shall be established between EUT and Tester. The
output power of the cell signal of the tester will be decreased until the output power of the EUT
reach a maximum value. A Peak detector is used and RBW is set to 1MHz.Then turn table
rotation is adjusted from O degree to 360 degree until the maximum power value is founded on
spectrum analyzer or receiver.

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be substituted in place of
the EUT. The antenna will be driven by a signal generator and the level will be adjusted till the
same power value on the spectrum analyzer or receiver. The EIRP or ERP of the EUT can be
calculated through the level of the signal generator, cable loss, the gain of the substitution
antenna and the reading value of the spectrum analyzer or receiver.

Rt it 2 0L % 16 7T 3L 88 It
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Step 3:
Calculation: ERP/EIRP =Ps + Et—Es + Gs =Ps + Rt — Rs + Gs
Ps (dBm): Input power to substitution antenna.
Ps= PG-Lc
PG (dBm): output level of Signal generator
Lc(dB) : Loss of the cable from Signal generator to substitution antenna
Gs (dBi or dBd): Substitution antenna Gain.
Et=Rt+ AF
Es =Rs + AF
AF (dB/m): Receive antenna factor
Rt: The highest received signal in Spectrum Analyzer for EUT.
Rs: The highest received signal in spectrum analyzer for substitution antenna.

According to the Step 1 and Step 2, Rt= Rs ERP/EIRP = PG-Lc + Gs

R A5 2 7T L H 8 17 7 3t 88 It
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4.4 Testresults
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Test mode: GSM 850 + GPRS Power source: DC 3.7V
Test Frequenc Generator Cable Antenna aain Carrier radiated Test
(Mqu) y output Loss (dB d)g power (ERP) results
(dBm) (dB) (dBm)
824.2 (channel 128) 14.44 1.21 4.88 18.11 Pass
836.4 (channel 189) 12.28 1.29 4.86 15.85 Pass
848.8 (channel 251) 12.83 1.43 4.84 16.24 Pass
Test mode: PCS 1900 + GPRS Power source: DC 3.7V
Test Frequenc Generator Cable Antenna aain Carrier radiated Test
(Mqu) y output Loss ( dBi)g power (EIRP) results
(dBm) (dB) (dBm)
1850.2 (channel 512) 18.12 2.30 10.13 25.95 Pass
1880.0 (channel 661) 16.85 2.56 10.08 24.37 Pass
1909.8 (channel 810) 17.95 2.70 10.04 25.29 Pass
4.5 Test Instrumentation (Test date: 2010.09.26)
Name/Model Number Due date
Spectrum Analyzer e OO
ESU 26 #5-001-33 | 2011.06.24
Microwave Signal Generator e
SMR 20 #:-001-02 | 2011.02.02
Universal Radio Communication Tester e DR
CMU 200 #5-026-01 | 2011.06.22
Double-Ridged Waveguide Horn Antenna 45.001-04 | 2011.06.17
HF 906
Ultra Broadband Antenna e
HL 562 #£-001-03 | 2011.06.14
Logarithmic Periodic Broadband Antenna e
Broad-band Horn Antenna e
For 4R o 8 51 L H % 18 it 3L 88 It
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4.6 Test Photographs

AR o S 7T L % 19 5t 3t 88 W
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X orientation

Y orientation

AR o S 7T L % 20 50 3t 88 W
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Z orientation

AR o S 7T L % 2150 3t 88 W
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Results of test and additional explanation (continued page)

5. Occupied Bandwidth Test

5.1 Test setup

I.i--\.
J
EUT Power Diider j-—-—

Spectrum Analyzer

.ﬁ|
b

Base Station

5.2 Limits

No specific occupied bandwidth requirements.

5.3 Test procedure

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The occupied bandwidth is measured using spectrum analyzer. RBW is set to 3
kHz on spectrum analyzer. The bandwidth of 99% power can be read on spectrum analyzer.
The measurement will be conducted at Bottom, middle and top three channels.

RO 2504 1 B RR KR
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5.4 Test results
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Test mode: GSM 850 + GPRS

Power source: DC 3.7V

Test Frequency Test level
(MH2) (kH2) Test results
824.2 (channel 128) 247.0 Pass
836.4 (channel 189) 247.0 Pass
848.8 (channel 251) 247.0 Pass
824.2MHz (channel 128)
@ “REBW 3 kH=z
"VBW 3 kH:z
Raf 40 dBm *Att 40 4B SWT 170 m=
40
= 30 ﬂ
2 vl * =
=3 |,
- M | ’
s 1
100 kHz/ . Span 1 MEHZ
Date: 25.5EP.2010 6:43:5
D4 7 2 51 & ¥ 230 3t 88 1l
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836.4MHz (channel 189)

@ *EBW 3 kHz
*VBW 2 kHz

Ratf 40 dBm *Att 40 dB S%WT 170 ms
40
L35 [ A |
1 PR *
CLEWR
T™rF

=
.

=1C

Canter #36.4 MHAz 100 kRz/ Span 1 MHz

Date: 25.8EP.2010 06:45:46

Rt it 2 0L % 24 50 3L 88 T
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848.8MHz (channel 251)

@ *EBW 3 kHz
*VBW 2 kHz

Ratf 40 dBm *Att 40 dB S%WT 170 ms

40

L0 Ex
i PR "
CLREWR

=1C

Center 648.8 MH:z 100 kHz/ Span 1 MHz

Date: 25.8EP.2010 06:49:45

Rt it 2 0L 9 25 0 3t 88 1T
Page of total pages

Continued page of test report



Rl 2 R/ Bl (B0

Results of test and additional explanation (continued page)

Test mode: PCS 1900 + GPRS

Power source: DC 3.7V

For 4 45 4= 2010J10-30-108055

Test report series No.

Test Frequency Test level
(MH2) (kHz) Test results
1850.2 (channel 512) 246.0 Pass
1880.0 (channel 661) 245.7 Pass
1909.8 (channel 810) 246.7 Pass
1850.2MHz (channel 512)
*RBW 3 kH=z
"VBW 3 kHz
Ratf 40 dBm *Att 40 dB SWT 170 ms
40
=30 ﬂ
[2_eH =
= |,
“JMJI I L‘ M I'
center 1.8502 GHz 100 kEz/ span 1 ME=
Date: 25.8EP.2010 06:53:34
oy AR 5 28 5T L % 26 1 L 88 It
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1880.0MHz (channel 661)

@ *REW 3 kH=
"*VBW 3 kHz

Faf 40 cdBm *AEE 50 dB SWT 170 m=

i PR *
CLEWE

== |,

= >

|- =40 L4

Canter 1.88 GHZ 100 kHzS Span 1 MHZI

Datg: 25.8EF.2010 O6:51:=33

AR o S 7T L % 27 50 3t 88 W
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1909.8MHz (channel 810)

@ *EBW 3 kHz
*VBW 2 kHz

Ratf 40 dBm *Att 40 dB S%WT 170 ms

40

L 30 EX
1P -
CLEWR
j2_eH Tor
=3 |,

= 0

e 0} | \

e | wl ]

e =200 J f

b=~ 30

b-~40

gl b RN e

Center 1.9%098 GH:z 100 kHz/ Span 1 MHz
Date: 25.8EP.2010 07:12:00
oy AR 5 28 5T L % 28 5 L 88
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5.5 Test Instrumentation (Test date: 2010.09.25)

Name/Model Number Due date

Universal Radi% I\C/ltl)szrggnication Tester 7%-026-01 | 2011.06.22
SloectrFuSrEJ /;réalyzer %5-001-33 | 2011.06.24

Povi/;:‘g gggﬂer 7%-030-11 | 2011.07.21

5.6 Test Photograph
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Results of test and additional explanation (continued page)

6. Band Edge Test

6.1 Test setup

i

EUT Power Divider
Spectrum Analyzer O
Base Station
6.2 Limits
Limits <-13dBm

6.3 Test procedure

After a radio link has been established between EUT and Tester, the output

power of the cell signal of the testing equipment will be increased until the output power of the
EUT reach a maximum value. In the first 1.0 MHz band immediately outside and adjacent to the
licensee’s frequency block, the power of emissions per any 1% of the emission bandwidth shall
be attenuated below the transmitter output power P (in watts) by at least 43 + 10 log(P).

RO 704 1 R KR
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6.4 Test results

Rl o G -

Test report series No.

2010J10-30-108055

Test mode: GSM 850 + GPRS

Power source: DC 3.7V

Test Frequency Test level
ltem (MHZ) (dBm) Test results
Right band edge 848.8 (channel 251) -14.49 Pass
Left band edge 824.2 (channel 128) -14.06 Pass
Right band edge, 848.8MHz (channel 251)
*RBW 3 kH2z
"VBW 3 kKHz
Raf 40 dBm *Att 40 4B SWT 170 m=
40
20 Ex
=3 |,
RN
Capter A49 MEz 100 kHz/ span 1 ME=
Date: 25.5EP.2010 0B:15:20

i i 2 508
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Left band edge, 824.2MHz (channel 128)

@ *EBW 3 kHz
*VBW 2 kHz

Ratf 40 dBm *Att 40 dB S%WT 170 ms

40

L35 [ A |
1P -
CLEWR

=10
= 0
e | wl ]
i WA
Center 824 MHzZ 100 kHz/ Span 1 MHz
Date: 25.8EP.2010 08:13:50
oy AR 5 28 5T L % 32 7 L 88 It
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Test mode: PCS 1900 + GPRS

Power source: DC 3.7V

Test Frequency Test level
Item (MHZ) (dBm) Test results
Right band edge 1909.8 (channel 810) -18.55 Pass
Left band edge 1850.2 (channel 512) -18.55 Pass
Right band edge, 1909.8MHz (channel 810)
*RBW 3 kHz
"VBW 3 kHz
Raf 40 dBm At 40 oB SWT 170 ms
40
20 Ex
m T
=43 |, ﬂ

100 kHzZ/

span 1 MH=

i i 2 508
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Left band edge, 1850.2MHz (channel 512)
@ *RBW 3 kHz
*VBW 3 kHz

Ratf 40 dBm *Att 40 dB S%WT 170 ms

40

I PE ¢
CLREWR

=
.

=1C

ST r‘ \

p= = 20

f-=30

=40 : = -
Conter 1.85 GHz 100 kHz/ Span 1 MHz

Date: 25.8EP.2010 07:57:52
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6.5 Test Instrumentation (Test date: 2010.09.25)

Name/Model Number Due date
SpectrFuSTé%a'yzef %£-001-33 | 2011.06.24
Povi/;:‘g gggﬂer 7%-030-11 | 2011.07.21
Universal Radi% I\C/ltl)szrggnication Tester 7%-026-01 | 2011.06.22

6.6 Test Photograph
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7. Spurious Conducted Emission Test

7.1 Test setup

i

EUT Power Divider
Spectrum Analyzer O
Base Station
7.2 Limits

Limits

<-13dBm

7.3 Test procedure

The EUT was connected to Spectrum Analyzer and Base Station via power divider.
The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.

Rt it 2 0L
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7.4 Test results
Power source: DC 3.7V

7.4.1 Test mode: GSM 850 + GPRS

824.2MHz (channel 128), 30~1000MHz
*RBW 10 kHz
*"VBW 30 kH=z

Ratf 30 dBm *Att 40 dB 5WT 9.8 s
v
1 PE ¢+
CLRWR
b 1 00
L T r
m =0
b =1
Oh
p= = 20
|- &
=70
Stact 30 MHz 57 MHz/ Stop 1 GHz

Date: 24.2EP.2010 10:08:02

Note: The signal beyond the limit is carrier
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824.2MHz (channel 128), 1000~6000MHz
*RBW 1 MHZ2
"VBW 3 MHz

Ratf 10 oBm *Att 20 dB SWT 30 ms
10
L Ex
i PR *
CLRWR
= 1
b =200
"
b= 40 T
oh
b= = &0
--80
-850
start 1 GH:z 500 ME=z/ stop 6 GH=Z

Date: 24.5EP.2010 10:03:24

AR o S 7T L % 38 50 3t 88 W

Continued page of test report Page of total pages



For 4 45 4= 2010J10-30-108055

Test report series No.

Rl 2 R/ Bl (B0

Results of test and additional explanation (continued page)

824.2MHz (channel 128), 6000~20000MHz
*RBW 1 MHZ2
"VBW 3 MHz

Ratf 10 oBm *Att 20 o8 SWT 85 ms
10
» E3
1 PK "
CLRWR
= 1
2 x| =
&= | .,
p= =300
: 1
Ch
et 1
b= = &0
|-=B0
-850
start 6 GHz 1.4 GH=Z/ stop 20 GH=
Date: 24.8EP.2010 10:06:31
N Y
I 2 5L % 39 0 L 88 It
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836.4MHz (channel 189), 30~1000MHz
*REW 10 XH:z
"VBW 30 kH:z

rof 30 dns "AEL 40 <dp SWT 9.8 =
30
a
L20 e
i1 PR *
| B

=T

Stact 30 MH:=z 47 MH=/ Stop 1 GH:=

Date: 24.8EP.2010 09:57:22

Note: The signal beyond the limit is carrier
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836.4MHz (channel 189), 1000~6000MHz
*RBW 1 MHz
"VBW 3 MHz
Ratf 10 oBm *Att 20 dB SWT 30 ms

=

1 PE "
CLRWR

ot et

i A '

start 1 GHz 500 MEz/ stop 6 GH=Z

Date: 24.8EP.2010 10:02:09
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836.4MHz (channel 189), 6000~20000MHz
*RBW 1 MHz
"VBW 3 MHz
Ratf 10 oBm *Att 20 dB SWT B5 ms

=

1 PE "
CLRWR

b= = &0

Stacrt 6 GHz 1.4 GAzZ/ stop 20 GH=

Date: 24.8EP.2010 1D:01:23

AR o S 7T L % 42 30 3t 88 W

Continued page of test report Page of total pages



For 4 45 4= 2010J10-30-108055

Test report series No.

Rl 2 R/ Bl (B0

Results of test and additional explanation (continued page)

848.8MHz (channel 251), 30~1000MHz
*RBW 10 kH=z
"VBW 30 kHz

Ratf 30 dBm *Att 40 dB SWT 9.8 s

- Ex
1PK "
CLRWR

=10
2 er) P
=3 |

b - 30

Start 30 MEZzZ 97 MHz/ stop 1 GH=
Date: 24.8EP.2010 10:09:12
Note: The signal beyond the limit is carrier
For 4R o 8 51 L H % 43 3 L 88 It
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848.8MHz (channel 251), 1000~6000MHz
*RBW 1 MHz
"VBW 3 MHz
Ratf 10 oBm *Att 20 dB SWT 30 ms

=

1 PE "
CLRWR

b= = &0

start 1 GHz 500 MEz/ stop 6 GH=Z

Date: 24.5EP.2010 10:04:25
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